PB94-964508 .
EPA/ROD/R09-94/112
July 1994

EPA Superfund |
Record of Decision:

Riverbank Army Amunition
Plant Site, Riverbank, CA




Riverbank Army Ammunition
Plant (RBAAP)

Record of Decision

March 1994

U.S. ARMY ENVIRONMENTAL CENTER
Aberdeen Proving Ground
Maryland 21010-5401

AEC Form 45, Feb 93 reploces THAMA Form 45 which s obselete



U.S. ARMY INSTALLATION
RESTORATION PROGRAM

DEFENSE ENVIRONMENTAL RESTORATION PROGRAM

RECORD OF DECISION

RIVERBANK ARMY AMMUNITION PLANT

MARCH 1994

Printed on Recycied P
MKO1\RPT:02281011.002\rbaaprod.fm os/xm



TABLE OF CONTENTS

Section Title Page
1 DECLARATION OF THE RECORD OF DECISION 1-1
1.1 Site Name and Location 1-1

12 Statement of Basis and Purpose 1-1
[...]
The ARARs and the effluent limitations for chromium and cyanide relating to these
alternatives are presented in Table 2-1.

2.112 Primary Balancing Criteria

2.112.1 Long-Term Effectiveness and Permanence

No residual risks are expected from these alternatives. Flow patterns are expected to return
to previous conditions for each of these alternatives.

Printed on Recycled P
MKO1\RPT:02281011.002\rbaaprod.s2 2-73 = oa/x;P/:



2.1122 Reduction of Toxicity, Mobility, and Volume of Contaminants

This evaluation criterion is inappropriate for evaluating the treated groundwater disposal
options since the groundwater will be extracted and treated prior to disposal.

2.11.2.3 Short-Term Effectiveness

In meeting ARARs, each alternative will pose no threat to human health or the
environment. Alternative 1 will provide a potential beneficial use of the treated
groundwater for irrigation, whereas Alternatives 2 and 3 will provide recharge of
groundwater.

Design of the injection system for Alternative 3 will have to be performed in conjunction
with the final groundwater extraction system since the extraction rates and the locations of
extraction wells will determine the number and placement of injection wells.

2.11.2.4 Implementability

Alternatives 1 and 2 are readily implemented. Alternative 1 requires the installation of an
underground pipeline from the final groundwater treatment system to the OID Canal
Alternative 2 may require an underground pipeline, depending on the selection of the final
groundwater treatment system. Both alternatives require discharge permits for disposal.

Alternative 3 involves the installation of an injection well system, including wells, piping, and
pumps. This alternative requires additional construction and maintenance compared to
Alternatives 1 and 2. For Alternative 3, the final groundwater treatment system will be
required to meet the background water quality in the A’ aquifer zone, as opposed to the
treatment system necessary for Alternatives 1 and 2.

UIC permits will be réquircd for Alternative 3.

Printed Recycled P
MKO1\RPT:02281011.002\rbaaprod. 2 2-74 = 03/1;p/;:



2.112.5 Cost
The present worth cost for each alternative is as follows:

(] Alternative 1: $88,700.
° Alternative 2: $84,700.
° Alternative 3: $203,000.

2.113 Modifying Criteria
2.11.3.1 EPA/CA EPA Acceptance

EPA and CA EPA (comprised of both the DTSC and the RWQCB), along with the Army,
have concurred with the selection of using either Alternative 1 (Discharge to the OID
Canal) or Alternative 2 (Discharge to the E/P Ponds) for the disposal of treated
groundwater. In addition, the parties have agreed that, although both alternatives are
acceptable, Alternative 1 is preferred due to potential beneficial use of the treated effluent.

2.11.32 Community Acceptance

Public comments on the selected remedial actions were presented at the public meeting on
31 August 1993. No other comments were received during the public comment period. No
comments from the public were raised relating to the discharge of treated groundwater.

2.12 DESCRIPTION OF WATER
ALTERNATIVES
2.12.1 Alternative 1: No Action With Groundwater Monitoring

Alternative 1: No Action With Groundwater Monitoring, provides a basis for comparing
existing site conditions with those resulting from implementation of the other proposed
alternatives. Under Alternative 1, reduction in the concentrations of the key contaminants
in groundwater is achieved via natural attenuation. The major component of this alternative
is the implementation of a long-term, quarterly groundwater monitoring program of all

Printed on Recycled
MK01\RPT:02281011.002\rbasprod.s2 2-75 = os/l;?;



existing A’, B, and C aquifer zone monitor wells. All on-site and off-site monitor wells plus
an estimated 15 residential wells will be sampled to adequately monitor the progression of
chromium and cyanide plumes. Sampling at these locations would provide information on
groundwater flow and quality.

For Alternative 1, existing groundwater contaminant migration pathways remain in place as
no remedial activities are implemented at the site. The contaminants of concern in
groundwater (A’, B, and C aquifer zones) are chromium and cyanide. These chemicals
exceed the remedial action objectives (state MCLs) in certain monitor wells on-site. The
monitoring of existing wells will serve as an early warning to any potential remaining users
of the groundwater downgradient of the site. Monitoring will continue until such time as
the concentrations of the cyanide and chromium in the monitor wells and residential wells
indicate acceptable levels established for groundwater at the site (i.e., remedial action
objectives). The monitoring program itself will not actively improve groundwater conditions.

2.122 Alternative 2: Continued Extraction and Treatment Utilizing the IGWTS and IWTP

Alternative 2 involves the use of the existing extraction and treatment system operating at
the site as the final groundwater extraction and treatment system while conducting a long-
term groundwater monitoring program as described in Alternative 1. The system has been
in operation since October 1991.

The process flow schematic for the extraction and treatment systemAis shown in Figure 2-12.
The current system extracts groundwater at a rate of 76 gpm from eight wells located along
the western boundary of the site. Four wells (MW-45B, MW-47B, MW-52B, and MW-54B)
extract groundwater from the B aquifer zone at a rate of 16 gpm each. The remaining four
wells (MW-45C, MW-47C, MW-52C, and MW-54C) extract groundwater from the C aquifer
zone at a rate of 3 gpm each. The current system does not extract groundwater from the
A’ aquifer zone. The extracted groundwater is pumped through a 3-inch polyvinyl chloride
(PVC) line to the treatment system. The extraction schematic is shown in Figure 2-13.

Printed on Recycied
MKO1\RPT:02281011.002\rbaaprod.s2 2-76 . 03/:;?/;



IWTP

—» (Flocculation
Vendor Packages and Clarification)
: :
: '
Complex | Complex ' l
.Cyanides/ : Chrom 3 Cyanides/ 1 Treated
Free romium an " Free '

Groundwater Cyanides ' Cyanide Removal Cyanides Addllg’:::o S;fnldo ! Groundwater
Extraction/ ‘ by Chemical by Selective Anlon | T Discharge
Collection Cred/Cr+8 : Reductiory Exchanae ' (OID Canal and/or

: Precipitation ng : E/P Ponds)
' 1
! 1
! '
! J

Stream Number <> @
Sludge Thickening
Design Flo\;v Rate 152 152
Total CN Design Conc.| _ E%z p(g'dl)$ Canal and l
(pgn) Discharge)
Total Free CN Design _
o ) = Sludge DI {
Total Cr Design Conc. 11 (OID Canal Discharge) ge Lisposal
o 500 | 30 {5 Pords Dischors) (Permitted Facllity)
Total Cr+8 Design Conc
(nol) 250 -

94P-1075 2/18/04

FIGURE 2-12 ALTERNATIVES 2 AND 3 - IGWTS PROCESS FLOW SCHEMATIC



s1sc

¢ A

= - -— (_

PW-G

MNP 1A

$48 @aorg 169
S\grcoO
Ao @i,
33
o
a
e LC
=
L ¥
e
-
, ; D:D ::?u ‘:rr.n A
g[é D"" ;% WT.- LNA
66 Suem -
Reservor
LeGEND
Ml Monkoning Wels (AEHA, NI, EEN @ Mormoring Wete (AFW Prase |
[@)] Producson wese A Mormoring Weks (W Prase § o)
—— Pipoines @ Extacton wene

o 500
S sle in Foot
(1 inch « 300 Foet)

FIGURE 2-13 ALTERNATIVE 2 - IGWTS
EXTRACTION AND
DISPOSAL SCHEMATIC

2-78



The current system involves treatment in the IGWTS and the IWTP. The IGWTS is located
in a prefab building near the landfill, as shown in Figure 2-13. The system is designed to
treat groundwater at a design flow rate of 152 gpm. The design basis for influent
concentrations of free and total cyanide and hexavalent and total chromium is presented in

Figure 2-12.

The groundwater collection system consists of a 9,200-gallon aboveground surge tank and
two pumps to transfer the water to the chromium and cyanide reduction/precipitation
system. Hydrochloric acid is added to reduce the groundwater pH to between 5 and 6.
Ferrous sulfate solution is added in using a metered pump to reduce the hexavalent
chromium to the trivalent state and to dapture the cyanide as ferrocyanide. The
groundwater then flows by gravity into the rapid mix tank, where sodium hydroxide solution
is added for pH control to raise the solution pH to 9 for the precipitation of chromium
hydroxide and ferrocyanide. Flocculation of the precipitate takes place in a tank equipped
with a slow-speed, paddie-type agitator. A polymer is added to the floc tank to promote
flocsettling in a tube-type clarifier.

Settled floc is discharged to a sludge decanting tank on sludge density control. Thickened
sludge is periodically pumped to the IWTP sludge thickener. Approximately 50 to 100
gallons per day (gpd) of sludge is produced. Supernatant from the decanting tank is
recycled to the rapid mix tank. The dewatered sludge is containerized and disposed of at
a permitted hazardous waste landfill according to the ARARSs presented in Table 2-1.

Clarified groundwater from the overflow weir is collected in a chemical addition tank, where
further pH adjustment and ferrous sulfate addition are accomplished as required to convert
any remaining free cyanide to ferrocyanide prior to ion exchange treatment.

The groundwater is pumped on level control through one of two parallel-pressure sand
filters to remove any ferrous hydroxide formed in the chemical addition tank. Filter
backwash solids are collected, thickened, and periodically pumped into a tank for transfer
to the IWTP sludge thickener. The filtered water then passes through two ion exchange

Printed on Recycled Paper
MKO1\RPT:02281011.002\rbaaprod.s2 2-79 : * 03/17/94




units operated in the series mode. The ferrocyanide anions are adsorbed by the strongly
basic anion exchange resin in the two units, and the treated groundwater is discharged into
a neutralization tank for pH adjustment prior to discharge into a treated groundwater surge
tank. Treated groundwater is then discharged to the IWTP for further treatment.

When the resin in the lead ion exchanger (first bed) is exhausted (saturated with
ferrocyanide), the bed is taken off-line for regeneration and the second bed becomes the
lead bed treating the filtered water. Regeneration is effected with a total of four bed
volumes of 15% sodium chloride solution, after which the resin is rinsed with plant water
before the unit is put on-line in the second bed position. The first two-bed volumes of spent
regenerant (containing more than 95% of the eluted ferrocyanide) are collected in a spent
regenerant tank for off-site disposal. The second two-bed volumes are collected in a recycle
tank and reused as the lead portion of sodium chloride solution during the next

regeneration.

Approximately 14,000 gallons of spent regenerant containing approximately 2% of sodium
ferrocyanide (Na,Fe(CN),) is produced each year. This concentrated solution is shipped off-
site to a RCRA-permitted treatment facility for cyanide destruction by wet air oxidation.

As mentioned previously, the treated effluent from the IGWTS is transferred to the
equalization basin of the IWTP for further treatment. This additional treatment, which
consists of flocculation and clarification, is necessary due to concentrations of iron,
manganese, and sulfate that periodically exceed the current discharge permit levels for the
E/P ponds. The elevated concentrations of these chemicals result from the ferrous sulfate
that is added to the IGWTS. Once the additional treatment of the groundwater is
performed at the IWTP, the effluent is able to meet discharge requirements.

2.12.3 Alternative 3: Increased Extraction With Treatment at the IGWTS and [WTP

Alternative 3 utilizes the same groundwater treatment system as Alternative 2; however, the
extraction system is upgraded to-handle increased volumes of extracted groundwater.

Printed on Recycled Paper
MKO1\RPT:02281011.002\ rbaaprod.s2 2-80 = 03/17/%4



Alternative 3 also incorporates the long-term groundwater monitoring program described
in Alternative 1. The monitoring program will consist of sampling monitor wells and select
residential wells for the contaminants of concern. Only residential wells within the plume
boundaries will be sampled since these wells may be used for irrigation purposes. The wells
will be monitored throughout the entire remedial action. For this alternative, groundwater
is extracted from the A’ aquifer zone as well as from the B and C aquifer zones. The
upgraded extraction system is discussed in detail below.

The minimum total extraction rate necessary to capture the contaminant plumes in all three
of the affected aquifer zones beneath the site is estimated (for costing purposes) to be 120
gpm. Extraction of the groundwater at this rate can be achieved using a combination of on-
site and off-site wells. The system was also evaluated at a total extraction rate of 240 gpm.
This extraction rate would also provide adequate capture in all three aquifer zones using a
combination of on-site and off-site extraction wells. The proposed locations for extraction
wells and additional monitor wells are presented in Figures 2-14 through 2-16. These
extraction wells and monitor well locations are not final and may change as more field data
are collected during the Remedial Design/Remedial Action (RD/RA) phase of the cleanup.

The extraction rate analyses referenced above illustrate that a range of extraction rates and
the placement of extraction wells in various locations can be used to capture the
contaminant plumes in the groundwater at RBAAP. However, in order to accomplish the
objective of evaluating alternatives using a cost comparison, it is necessary to select specific
extraction rates so that a preliminary design can be developed and associated cost estimates
determined. Therefore, the 120-gpm extraction rate, which is the minimum extraction rate
that is expected to adequately capture the contaminant plumes, was evaluated and is known
as Option A. The 240-gpm extraction rate, which represents twice the estimated minimum
extraction rate necessary to capture the contaminant plumes, is referred to as Option B. It
is assumed that the difference in costs for the construction of on-site extraction wells or a
combination of on-site and off-site extraction wells will be negligible; therefore, these
scenarios are not evaluated separately in this section. Actual extraction and treatment rates

Prin Recycied Paper
MKO01\RPT:02281011.002\rbasprod.s2 2-81 ed o 03/17/94



"2

-
»|
-
-
-

- -
- -

N

>,

: ws| [T
)
0
e T
o Do\ \— e
0 oae
0 [ L 1
: w
N “ Do

Legend

==75.5 == Cwomium (lsoconcentration Line
Bmwrrod e i i v

wi  Cwomium Concentretion
[y
=—=18.5 ~— Oyanide Une
Bmernay e & S o
b Cymrsda Conc entrwborn:
—n
Mot Bearrypled

® Moniier Well (AEHA, NL EE)
¢ Monker Well (RFW  Phase | A§
& Moniter Well (WFW  Phese & R
= Oovemy whhell
Extraction Well Locations
Proposed New Monitor Well L ocsilions

of 12
R e

W

Riverbank Army Ammunition Plant
Riverbank, California

Figure 2-14
Alternatives 3 and 4
Proposed Extraction and
Monitoring Locations -
A’ Aquifer Zone

Catar WG




" T — e =
0!
g

B

=

o - —

==175.5 — Cwomium Isoconcentrstion Line

Legend

Besred wrare Nerved
LY Chromium  Concentration
e
——15.5 — Cyanide lsoconcentration Line

Bowres oo Neree

LY MW
ww  Not Sempled

® Monhor Well (AEHA, ML, EE)

§ Monhor Well (IN'W  Phase | M)

& Monkor Well (WW  Phase § A

o Domestic Wed

Proposed Extraction Well Locations
~ropossd New Monkor Well | ocetions

[l Proposed Hydropunch Locatone

Extent of 120
o e e

Riverbank Army Ammunition Plant

Riverbank, California

e
L2 [T

Figure 2-15
Alternatives 3 and 4
Proposed Extraction and
Monitoring Localions -
B Aquifer Zone

—

= A WET ]




e e e————— e

TR . & _ c?moa mm!:og 2 ]
2 . .
. ‘ ] - .
s B
i N ]
Des \_——— 'on
12C 1 AE ——
3 = n
e Dee
I e AN
o oo — mt %_ o
o 77 Lote o ® .;‘i
™ o = .
Tl N\
18 21| s \_/
2= O "~— 4
0g g% l:'do.“.!ﬂ

Lagend
—-—T7%.5 — Cwembem psconcentration Ling
Gutnd vvare Wlerved

Y] MW
—vs.s-mb:-mu-
ws Oyenide Concentutien

[

® Monier Wel ABAA, 10, £8)
¢ Moshar Wel VW Phase ) M)
& Monder Wel (W Pase § M
© Domantis Wel
Proposed Extraction Wed Lecaions
P-oposed New Mordior Well Locetiens
[...]
quality during these activities. In addition, adequate safety practices will be used to deal
with the construction hazards related to these alternatives.

2.152.4 Implementability

Each of the landfill alternatives would have few associated technical or administrative
difficulties that would impede implementation. Landfill Alternative 1 requires only access
and deed restrictions to be placed on the landfill. Landfill Alternatives 2 and 3 would
employ conventional construction and engineering practices. Landfill Alternative 3 would

require a 20-year maintenance period; the other alternatives would not require maintenance.
2.152.5 Cost

The present worth cost for Landfill Alternative 3 is $405,000. Landfill Alternative 1 does
not have any cost associated with it, whereas Landfill Alternative 2 has a present worth cost
of $508,000.

2.153 Modifying Criteria
2.153.1 Federal and State Acceptance

EPA and CA EPA, along with Army, have concurred with the selection of Landfill
Alternative 3.

2.1532 Community Acceptance

Public comments on the selected remedial actions were addressed during the public meeting
on 31 August 1993. No other comments were received during the public comment period.
No public comments discussed during the public meeting were directly related to the landfill
alternatives.

: Printed on Recycled P
MKO1\RPT:02281011.002\rbaaprod.s2 2-98 - os/x;)’:



2.16 SELECTED REMEDIES
The selected remedies for the remedial actions at RBAAP are:

® Groundwater Remedial Action - Alternative 3: Increased Extraction With
Treatment at the IGWTS and IWTP. This remedial action also includes the
discharge of treated groundwater to the OID Canal and the E/P ponds.

e  Landfill Remedial Action - Alternative 3: Final Cover.
The selected remedies are discussed further in the following subsections.

2.16.1 Groundwater Remedy

Based upon CERCLA requirements, the detailed analysis of alternatives, and public
comments, EPA, in consultation with CA EPA-DTSC, CA EPA-RWQCB, and the Army,
bas determined that Alternative 3: Increased Extraction With Treatment at the IGWTS and
IWTP, is the most appropriate remedy for groundwater remediation at RBAAP. In
addition, the treated groundwater would be discharged to the OID Canal and the E/P
ponds, where the OID Canal is the preferred discharge location.

Alternative 3 involves upgrading the current extraction system at RBAAP to handle flows
from the A’, B, and C aquifer zones and implementing a long-term groundwater monitoring
program for chromium and cyanide contamination. The monitoring program will consist of
sampling monitor wells and select residential wells. Only residential wells within the plume
boundaries will be sampled since these wells may be used for irrigation purposes. The wells
will be monitored throughout the entire remedial action.

The minimum total extraction rate necessary to capture the contaminant plumes in the
affected aquifer zones is estimated to be 120 gpm. The extraction will be performed
through a combination of on-site and off-site extraction wells. The specific extraction rate
and number and locations of extraction wells necessary to fully capture the chromium and

Printed on Recycled P
MKO1\RPT:02281011.002\rbasprod.2 2-99 . 03/1'.1’/;



cyanide plumes will be determined during the remedial design. Modifications to the design
may be necessary during the remedial action in order to optimize the extraction system.
The proposed extraction well and monitor well locations are presented in Figures 2-18
through 2-20. These locations are not final and are subject to change during the RD/RA
stage of the cleanup.

In accordance with the Dispute Resolution Agreement, field data and modeling will be used
to aid in the design and optimization of the final groundwater extraction and treatment
system to achieve full plume capture within 1 year of full system operation. Full plume
capture will be demonstrated by an adequate monitor well network.

In addition, the Army will revise the current model to adequately address all regulatory
agency comments during the RD/RA phase. The purpose of this revision will be to provide
a more effective model that will lessen the cost and time needed to design the full-scale
system and to achieve remediation goals. Revision of the model must be contingent upon
agreement (between the parties) that the revision will achieve its stated purpose.

Since various extraction rates can be used for plume capture at the site, it is necessary to
select specific extraction rates in order to evaluate other alternatives using a cost evaluation.
Therefore, the 120-gpm extraction rate, which is the minimum extraction rate that is
estimated to adequately capture the contaminant plumes, was evaluated and is known as
Option A. The 240-gpm extraction rate, which represents twice the minimum extraction rate
estimated to capture the contaminant plumes, is referred to as Option B.

The extracted groundwater will be pumped to the existing treatment system (the IGWTS)
at the site. The process flow schematic for this system is shown in Figure 2-21.

The current system involves treatment in the IGWTS and the IWTP. The IGWTS is located
in a prefab building near the landfill. The system is designed to treat groundwater at a
design flow rate of 152 gpm. The design basis for influent concentrations of free and total
cyanide and hexavalent and total chromium is presented in Figure 2-21.

Printed on Recycled Paper
MKO1\RPT:02281011.002\rbaaprod.s2 2-100 = :;/17/94



-y

*on

IED

Logend
—-155-(:--&- fsoconcentretion Line

s wrere Srbere o®
ne  Clvomian Concenvedion
(oY
~ 16,8 == Cyanide leoconcertretion Line

e ware Werres

~ne m m
[
wm  Not Sampled

® Monker Well AENA, N\ EE)
¢ Monker Well INFW  Phase | M
& MonRer Well IWFW  Phase § Ny
” o Domestie Wel
[l Proposed Exvaction Well Locetions
Propossd New MonRior Well Localions

' P rorcess Hyropunch Locatore

Projected Extent of Caphure L
Totl Extraction Mate e 1 e

# HOTRE: 1 M st wol wims Sompind doing S guster.
s P

qmum“ g ey
ol s

]

-
Ll —

:RMMNmymmM
. Riverbank, California

i Figure 2-18
{  Groundwater Remedy
Proposed Extraction and
Monitoring Locations -
A' Aquifer Zone

S == AW ST, ]

2-101



==75.5 == Chwerium necencensstion Ling

G whwre Slerves

L Y Cwemium  Concentrution

L} w

| ==15.5 «= Oyanids lnssonconttion Line

Sowres ware ierves
[ Y MW

wu  Net Suvgpled

® Maniter Wit IAEMA, Ny, EE)

¢ Mondior Well (FPW  Phase | A9
& Monter Vol INPWY  Phase & Ny
© Domestis Well

‘ Propessd Exvaction Well Lacatiens
Prapossd New Menller Well Lecations
(] —-ma-dc-u.m 19 g
L__\J

l -

Vol Exbaction Nate

l‘ é'. !
g
V4
qe
¢ ]
Al
g ils
]
i
JUL
K
i[lf
s
3
I
1

T -

ot
i Riverbank Army Ammunition Plant
Riverbank, Calilornta

“e

Figure 2-19
b Groundwater Remedy
4 Proposed Extraction and
Monitoring Locations -
B Aquifer Zone

St WG

= 2-1m

3
§
L




Lage'

——T78.5 — Chwomium & -
Gead ware tvterved
w  Ovemksn Cencentetion
v )
==15.5— Cyanide lsscancentution Line

—res ware biwved

-

® Mordver Vel (AEHA, M EE)
§ Mondior Well (WW Phase | N

Extraction Well LocsSlons

New Moniior Wed Locstions
.".."ml

T o 120
"‘Mr" o™

erbank Army Ammunition Plant
Riverbank, Californta

Figure 2-20
Groundwater Remedy
Proposed Extraction and
Mcnitoring Locations -
C Aquifer Zone

—

s

S
L

2-1m



P01-C

wTP
]  (Flocculation and
Vendor Packages Clarification)

' —————————————————————————————————————— -

\

i |
Complex | Complex '
Cyanides/ : Cyanides/ '

Groundwater Free | Chromium and Free Additional Cyanide | ¢ Treated
Extraction/ Cyanides 1 Cyanide Removal Cyanides Removal ' Groundwater
Coflection . by Chemical  |————>1 by Selective Anion |- Discharge

Cre3/Cre8 | Reduction/ Exchange ' (OID Canal and/or
<> : Precipitation : E/P Ponds)
" '
] .
N '
_____________________________________ J
Stream Number @ <2>
Sludge Thickening
Desig:(ng;z\)w Rate 152 152
Total CN Design Conc. 500 5.2 (OID Canal and
{(ngl.) E/P Ponds Discharge)
Total Free CN Design
Conc. (ugL) 250 -
Total Cr Design Conc. 11 (OID Canal Discharge) Sludge Disposal
(ng) 500 |59 (E/P Ponds Discharge) (Permitted Facility)
Tolal Cr+8 Design Conc 250
(rgt) B

84P-1075 2/16/94

FIGURE 2-21 GROUNDWATER REMEDY PROCESS FLOW SCHEMTIC




The groundwater collection system consists of a 9,200-gallon aboveground surge tank and
two pumps to transfer the water to the chromium and cyanide reduction/precipitation
system. Hydrochloric acid is added to reduce the groundwater pH to between 5 and 6.
Ferrous sulfate solution is metered in using a metered pump to reduce the hexavalent
chromium to the trivalent state and to capture the cyanide as ferrocyanide. The
groundwater then flows by gravity into the rapid mix tank, where sodium hydroxide solution
is metered in on pH control to raise the solution pH to 9 for precipitation of chromium
hydroxide and ferrocyanide. Flocculation of the precipitate takes place in a tank equipped
with a slow-speed, paddle-type agitator. A polymer is added to the floc tank to promote floc
settling in a tube-type clarifier. Settled floc is discharged to a sludge decanting tank on
sludge density control. Thickened sludge is periodically pumped to the IWTP sludge
thickener. Approximately 50 to 100 gpd of sludge is produced. Supernatant from the
decanting tank is recycled to the rapid mix tank. The dewatered sludge is containerized and
disposed of at a permitted hazardous waste landfill according to the ARARs presented in
Table 2-1.

Clarified groundwater from the overflow weir is collected in a chemical addition tank, where
further pH adjustment and ferrous sulfate addition are accomplished as required to convert
any remaining free cyanide to ferrocyanide prior to ion exchange treatment.

The groundwater is pumped on level control through one of two parallel-pressure sand
filters to remove any ferrous hydroxide formed in the chemical addition tank. Filter
backwash solids are collected, thickened, and periodically pumped into a tank for transfer
to the IWTP sludge thickener. The filtered water then passes through two ion exchange
units operated in the series mode. The ferrocyanide anions are adsorbed by the strongly
basic anion exchange resin in the two units, and the treated groundwater is discharged into
a neutralization tank for pH adjustment prior to discharge into a treated groundwater surge
tank.

When the resin in the lead ion exchanger (first bed) is exhausted (saturated with

ferrocyanide), the bed is taken off-line for regeneration and the second bed becomes the

Printed on Recycied P
MKO1\RPT:02281011.002\rbasprod.s2 2-105 = m/lﬁwu




lead bed treating the filtered water. Regeneration is effected with a total of four bed
volumes of 15% sodium chloride solution, after which the resin is rinsed with plant water
before the unit is put on-line in the second bed position. The first two-bed volumes of spent
regenerant (containing more than 95% of the eluted ferrocyanide) are collected in a spent
regenerant tank for off-site disposal. The second two-bed volumes are collected in a recycle
tank and reused as the lead portion of sodium chloride solution during the next

regeneration.

Approximately 14,000 gallons of spent regenerant containing approximately 2% of sodium
ferrocyanide (Na,Fe(CN),) is produced each year. This concentrated solution is shipped off-
site to a RCRA-permitted treatment facility for cyanide destruction by wet air oxidation.

The treated effluent is transferred to the equalization basin of the IWTP for further
treatment via flocculation and clarification. This additional treatment is necessary due to
concentrations of iron, manganese, and sulfate that periodically exceed the current discharge
permit levels for the E/P ponds. The elevated concentrations of these chemicals result from
the ferrous sulfate that is added to the IGWTS. Once the additional treatment of the
groundwater is performed at the IWTP, the effluent is able to meet discharge requirements
set forth by CA EPA, which are presented in Figure 2-21.

Once the groundwater has achieved additional treatment at the IWTP, it will be discharged
to either the OID Canal or the E/P ponds. The preference for RBAAP is to discharge the
effluent to the OID Canal, but discharge to the E/P ponds may occur if operational

constraints warrant.

Capital costs for Option A of this alternative include extraction wells. Capital costs for
Option B of this alternative include the construction of extraction wells, the conversion of
existing wells, and the installation of piping, pumps, tanks, ion exchange and filtration units,
and other associated equipment. Also included are monitoring requirements for the system.
Tables 2-11 and 2-13 present the capital costs associated with this alternative for Option A

Printed on Recycled Paper
MKO01\RPT:02281011.002\rbaaprod.c2 2-106 = 03/17/94



and Option B, respectively. The overall capital cost is estimated at $103,500 for Option A,
and $1,321,000 for Option B.

Operations and maintenance (O&M) costs for this alternative include labor, utilities,
chemical requirements, monitoring of influent, effluent, and groundwater conditions, disposal
costs, and other associated items. Tables 2-12 and 2-14 present the O&M costs for Options
A and B, which are estimated at $797,000 and $953,000 per year, respectively.

The present worth costs have been developed for each option based on a 10-year system
operation. The total present worth of Option A is $6,454,000, and the total present worth
of Option B is $8,734,000.

The selected groundwater remedy will meet the following remediation goals:

o Extraction of groundwater until chromium concentrations are less than the
state MCL of 50 ug/L for chromium.

° Extraction of groundwater until cyanide concentrations are less than the
federal MCL of 200 wg/L for cyanide.

2.162 Landfill Remedy

Based on CERCLA requirements, the Dispute Resolution Agreement, the detailed analysis
of alternatives, and public comments, EPA, in consultation with CA EPA-DTSC, CA EPA-
RWQCB, and the Army, bas determined that Alternative 3: Final Cover, is the most
appropriate remedy for landfill remediation at RBAAP. This remedy was selected based
on the provisions set forth in the DRA. For reference purposes, the entire text of the DRA
is included in Appendix A.

Printed on Recycied Paper
MKO1\RPT:02281011.002\rbaaprod.2 2-107 = 03/17/94



Table 2-11

Estimate of Capital Costs for Alternative 3:
Increased Extraction With Treatment in the

IGWTS and IWTP
(Option A)

Cost/Year

Description QuiniyL ($) |
1. Extraction Wells 4 50,000
2. New Surge Tank 1 10,000
3 Piping Tie-Ins 1LS 5,000

4. | Pumps 2 10,000 4]
Subtotal 75,000
Engineering and Construction Services 20% 15,000
Subtotal 90,000
Contingency (@ 15%) 15% 13,500
Total (Rounded) 103,500

Printed on Recycled Paper

MKO1\RPT:02281011.002\rbaaprod.c2 2-108 a3/17/9%4



Table 2-12

Estimate of O&M Costs for Altermative 3:
Increased Extraction With Treatment in the

IGWTS and IWTP
(Option A)
Cost/Year
Item | Description ¢))
1. Labor 162,440
2. Material Includes: 140,000
Chemical Requirements,
Analytical Equipment,
Expendables, etc.
3. Overhead Includes: 208,000
Utility Costs,
Service Fees, etc.
4, General and Administrative 34,520
5. Monitoring of Groundwater 147,670
Subtotal 692,630
Contingency 103,895
Total (Rounded) 797,000

Prin Recyd
MKO1\RPT:02281011.002\rbaaprod.s2 2-109 edon :/EP/;:



Table 2-13

Estimate of Capital Costs for Alternative 3:
Increased Extraction With Treatment in the

IGWTS and IWTP
(Option B)

1. | New Reduction/Precipitation Unit 1 260,000
2. | New Anion Exchange Unit 1 300,000
3 Sitework and Building Expansion 102,000
it 4 Piping/Controls/Electrical 180,000
S. | Extraction Wells 4 50,000
6. | Modify Existing Wells 40,000
7 New Surge Tank 10,000
8. | Piping Tie-Ins 5,000

9. | Pumps 10,000 #
Subtotal 957,000
Engineering and Construction Services 20% 191,400
Subtotal 1,148,400
Contingency (@ 15%) 15% 172,600
| Total (Rounded) _ 1,321,000

Printed cn Recycled Paper

MK01\RPT:02281011.002\rbasprod.s2 2-110

03/17/94



Table 2-14

Estimate of O&M Costs for Alternative 3: